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EEER T E R R E) (0000 O
TAIWAN LAMINATION INDUSTRIES, INC.

BT PREEMNIEERIIR

11 SHIN PEI YUAN RD., CHUNG LI TAIWAN 320-61

kB (No. ) : CT/2018/30712 A #A(Date) : 2018/03/23 A#t(Page) : 1 of 6

TR LA R RERg AR (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :
FH M # (Sample Submitted By) H LR T ey A 3 (TAIWAN LAMINATION INDUSTRIES, INC.)

£ % % #% (Sample Description) 1 HamEAPER(BEHE)
# %A%k (Style/Item No) -

stk (Lot No.) ;=

# 4 % (Sample Material) . VMPET/PET/LLDPE

# % B #BA(Manufacturing Date) 5 =

Y 8 #A(Sample Receiving Date) @ 2018/03/14

B2 B (Testing Period) : 2018/03/14 TO 2018/03/23

B E £ (Test Requested)
BRBEBEPHEX L2HFPHERHNALBAERLB OB HAEE (102.08. 2033 £ $ 102135014638 4 5 & ) it 47R03K. RI3KA
B3 2B EFE AWM. / As specified by client, with reference to Sanitation Standard for Food Utensils,
Containers and Packages (MOHW Food No. 1021350146 was amended on 2013/08/20) to conduct test. Please refer
to result table for testing item(s).

B & % (Test Results) : ¥ 28TF—8 (Please refer to following pages).
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Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law
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Test Report
EEMR T ERM A RN

TAIWAN LAMINATION INDUSTRIES,

HeE T P EMILE LR
11 SHIN PEI YUAN RD., CHUNG LI TAIWAN 320-61

saE(No. )

INC.

B34 £ (Test Results)

) 3K 2543 (PART NAME)No. 1
3] 2% 364 (PART NAME)No. 2

CT/2018/30712

E4 (PE BAG)
PE& (i a) (PE BAG (FOOD CONTACT SIDE))

B #1(Date) : 2018/03/23

H¥#(Page) : 2 of 6

OO A

BHAE R B BH K % L0 #% (Result) FAE
(Test Items) (Unit) (Method) (Limit)
No. 1 No. 2
gt / Lead (Pb) ppn  |[REBEELBE S ZEB -~ QERBRS 5 n.d. 100
ff’%&C}%(PE)fé%ﬁﬁz#ﬁgx&
(MOHWU0008. 02, 104454118 %2
£ F $10419006963% %) - A ICP-
AES#%»#. / According to
Sanitation Standard for Food
W Cadnion (CD - Utensils, Containers and e 3 — 100
Packages - Polyethylene(PE) ’ T
Plastic Products (MOHWU0008. 02,
MOHW Food No. 1041900696
announced, May 11, 2015).
Analysis was performance by
ICP-AES.
S sT R E-(K, 60°C, 3044x) / ppm 3 e n. d. 10
Potassium permanganate consumption-
(water, 60°C, 30 min) BREERBE - BE ~ OEBRS
EREHRE-(K, 60°C, 304%4) / ppmn  |&- % 24 (PE) B A 2 A 5k 10 — n. d. 30
Evaporation residue-(water, 60°C, 30 (MOHWU0008. 02, 10445411 8 2Rz
min) A7 $10419006963%8 %), /
RE R B -(A%EEEE, 60°C, 3044%) / ppm  [According to Sanitation 10 — n. d. 30
Evaporation residue-(4% acetic acid, Standard for Food Utensils,
60°C, 30 min) Containers and Packages -
REsmE-(EAEE, 25°C, 1heE) / ppm |Polyethylene(PE) Plastic 10 o n.d. [150 (*2)
Evaporation residue-(n-Heptane, 25C, Products (MOHWU0008. 02, MOHW
1 hr) Food No. 1041900696 announced,
ARERE-(Q0%BEHR, 60°C, 304548) / ppm  [May 11, 2015). 10 - n.d. 30
Evaporation residue-(20% alcohol,
60°C, 30 min)
310, o Eleraric B AT, SDeto ToTTe e SO, 1o CkoTie DA LS &t RHBSITar SR EaTaianl se e DT BEYed ST BoEUTETE e et o 5

drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that |nf0;mau0n contained hereon refleots the Company’s
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325 (No. ) @ CT/2018/30712 B #(Date) : 2018/03/23 A#(Page) : 3 of 6
Test Report
G T E B R R E) OO OO O O

TAIWAN LAMINATION INDUSTRIES, INC.

HeE T P EMILE LR
11 SHIN PEI YUAN RD., CHUNG LI TAIWAN 320-61

RRE A B R % L0Q &% (Result) FRAE
(Test Items) (Unit) (Method) (Limit)
No. 1 No. 2
HR-_FEg (- kT H)Es (EER, ppm 0.05 - n. d. 1.5
25°C, 1-v8%) / DEHP (Di-(2-
ethylhexyl) phthalate) (CAS No.: 117-
81-7) (n-Heptane, 25°C, 1 hr)
MR -_FEe=—Tas (BB, 20°C, 1/ ppm 0.05 — n. d. 0.3
8%) / DBP (Di-n-butyl phthalate) (CAS
o.: 84-74-2) (n-Heptane, 25°C, 1 hr) N
o B2 N 79
WA F®TRTE (EAK 25C, LI ppn Ti*i%;;ﬁ%ﬁ o [ [ [ nd | @0
5%) / BBP (Butyl Benzyl phthalate) =R ﬁ?;lgéx&imsﬁl\—*ﬂ y\‘f
(CAS No. : 85-68-7) (n-Heptane, 25, *F RetE L At
1 hr) #E}@#}?/*T ¥ 4% 4008, / According
HE - FE- Exms (ERK, 25C, LM pom Eieﬁz?izatéggtiﬁgir;ﬁor Food == — | nd 9
8%) / DIDP (Diisodecyl phthalate) T .
Packages - Plastics (MOHW Food
(CAS No. : 26761-40-0; 68515-49-1) (n-
, 95%C. 1 h No. 1021950607 announced,
eptanc; ¢, r) November 13, 2013). Analysis
MR -_FEE-—RERs (E&EKR, 20C, 1] ppm was performed by GC/MS. 0.5 - n. d. 9
#%) / DINP (Diisononyl phthalate)
(CAS No. : 28553-12-0; 68515-48-0) (n-
Heptane, 25°C, 1 hr)
ook (2-z ik k)as (GEER, 25°C,| ppn 0.05 S n. d. 18
1-v8%) / DEHA (Di-2-ethylhexyl
Adipate) (CAS No.: 103-23-1) (n-
Heptane, 25°C, 1 hr)
g bl et b el il e i e i MLl gy ol MM Ml i L e e s

drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that |nf0rmat|0n contained hereon refleots the Company’s
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TAIWAN LAMINATION INDUSTRIES, INC.

HeE T P EMILE LR

11 SHIN PEI YUAN RD., CHUNG LI TAIWAN 320-61

A5 (No. ) @ CT/2018/30712 B #1(Date) : 2018/03/23 A#(Page) : 4 of 6

RRE R B R % DL &2 (Result) FRAE
(Test Items) (Unit) (Method) (Limit)
No. 1 No. 2
T4 (st (4%E58, 60°C, 30448)| pom |[RBEAERBE - 2E - OERRS 1 -——  [Negative 1
/ Heavy metal (as Pb)-(4% acetic E-RUHPE) BB B0 %
acid, 60°C, 30 min) (MOHWU0008. 02, 10445/ 118 #r42

A2 $104190069635% %), /
According to Sanitation
Standard for Food Utensils,
Containers and Packages -
Polyethylene(PE) Plastic
Products (MOHWU0008. 02, MOHW
Food No. 1041900696 announced,
May 11, 2015).

RRIE B B AR ok ~ #% (Result) FRAE
(Test Items) (Unit) (Method) (Limit)
No. 1 No. 2

MR -—_Far—(2-z AT K8 / DEHP % 0.003 | n.d. — 0.1
(Di-(2-ethylhexyl) phthalate) (CAS
No.: 117-81-7)
AR —Fek—Ta / DBP (Di-n-butyl % 0.003 | n.d - 0. 1
phthalate) (CAS No. : 84-74-2) ZAECNS 15138-1 (RE1014) » 12
BR—_FERTRFE / BBP (Butyl % g e/ g, / 0.003 | n.d. — 0.1
Benzyl phthalate) (CAS No.: 85-68-7) According to CNS 15138-1
BR - FiEk = FE38 / DNOP (Di-n-octhl % (2012). Analysis was performed | 0.003 n.d. - 0.1
phthalate) (CAS No.: 117-84-0) by GC/MS.
WA —Fek—Fas / DMP (Dimethyl % 0.003 | n.d - 0. 1
phthalate) (CAS No.: 131-11-3)
R —F8k—z#as / DEP (Diethyl % 0.003 | n.d - 0. 1
phthalate) (CAS No.: 84-66-2)
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TAIWAN LAMINATION INDUSTRIES, INC.

HeE T P EMILE LR

11 SHIN PEI YUAN RD., CHUNG LI TAIWAN 320-61

A5 (No. ) @ CT/2018/30712 B #1(Date) : 2018/03/23 A#(Page) : 5 of 6

BXE B B R F % VDL # 2 (Result) s
(Test Items) (Unit) (Method) (Limit)
No.1 No. 2
MR -—_FEg 2 xE5 / DINP (Diisononyl| % | o.01 nd. oen 0.1
phthalate) (CAS No.: 28553-12-0; RARCNS 15138-1 (REIL0L4F) » 2

68515-48-0) RAABR AT/ KL ERAL /

According to CNS 15138-1
(2012). Analysis was performed
by GC/MS.

MR- Far— BREs / DIDP (Diisodecyl| % 0.01 nd. - 0.1
phthalate) (CAS No.: 26761-40-0;

68515-49-1)

#x(Note) :

1. 0. 1wt% = 1000ppm

2. L0Q = Limit of Quantification (X Z#&M) ; MDL = Method Detection Limit (k84 ) ; DL = Detection
Limi t(fA R4 R )

3. n.d. = Not Detected Ck#x#) = /% (less than) LOQ / MDL / DL

4, (X2): 4t R SHEBEIOCCUA T # &, (For the products which are heated to not higher than 100°C
during food processing and cooking.)

5. Negative = Undetectable (Gk##); Positive = Detectable (#x#i)

6. "——" = Not Conducted (k|78 E)

TR EER LA RAF X LT EARMBARER 22X AERZAEN  EBES
Rk kAl o (The test report is the test result issued by the testing
institutions as requested by the consignor. Regarding to the legitimacy of
the product, it shall be determined by the authorities according to the law. )
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TAIWAN LAMINATION INDUSTRIES, INC.
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RAH(No. ) @ CT/2018/30712 B #1(Date) : 2018/03/23 B #(Page) : 6 of 6

OO

¥ BAFPoff BRT  AATATRRAZIE D/, *
(The tested sample / part is marked by an arrow if it’s shown on the photo.)

CT/2018/30712 NO.1

¥k dp&a 2 (End of Report) *x

(AREERPEBMAS MR  BAEALARE)

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at htip /fwvvaw sgs com/en/Terms-and-Conditions aspx
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http//www sgs com/en/Terms-and-Conditions/Termse-Document aspx. Attention is
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties
to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law
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MR T E R A R E) (0O R
TAIWAN LAMINATION INDUSTRIES, INC.

BB TP IEE ML E 1L
11 SHIN PEI YUAN RD., CHUNG LI TAIWAN 320-61

345 (No. ) : CT/2018/31480 B #i(Date) : 2018/04/18 A#(Page): 1 of 3

RTFRIRG S d wFERE AR R##R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :
4  (Sample Submitted By) 3 "“%f‘ﬁ’lﬁﬂiﬂh\ﬁl‘&’&ﬂ (TAIWAN LAMINATION INDUSTRIES, INC.)

# 5% % 4% (Sample Description) . BMafREAPER(EHME)

# L4t 8 (Sample Material) . VMPET/PET/LLDPE

Y+ B8 #3(Sample Receiving Date) :  2018/03/29

J)3X #A F (Testing Period) ;2018703729 TO 2018/04/18

B X4 E (Test Results) #48TF—8 (Please refer to following pages).

Tro angy{Ma
Signed for and on
SGS TAIWAN LTD.

Chemical Laboratory - Taipei

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or acce55|ble atf |
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EHEBRE T ERAMNA R3] (OO GO
TAIWAN LAMINATION INDUSTRIES, INC.

ME T PR E M LRI

11 SHIN PEI YUAN RD., CHUNG LI TAIWAN 320-61

kaH(No. ) @ CT/2018/31480 B #A(Date) : 2018/04/18 R #(Page): 2 of 3

B3R 4 £ (Test Results)

B3R 304 (PART NAME)No. 1 BB R(ERHEA®) (PLASTIC BAG (FOOD CONTACT SIDE))

&
BRE B B4 BRI % (Resi )
(Test Items) (Unit) (Method) ]
o.
%R E / Moisture permeability (A\) g/m*/day 0. 337
g/m*/day . 0.248
e ey % #ASTM FIZAL?‘;7 / With referenc§ to 0,365
Jn*/day ASTM F1249. (& / Temperature: 0265
£ 37.8°C » & / Moisture: 90%) :
g/m?/day 0.232
g/m?/day 0. 366
# A E / Oxygen permeability (/) c.c./m*/day 0.016
c.c./m*/day 44 ASTH D3985. / With ref 0.115
¢ /m/d % , 1th reference to 0. 334
cc /mz - day ASTM D3985. (3% / Temperature: 23°C —— s
c.c./m /98y |, mm / Moisture: 0%) -
c.c./m*/day 0.000
c.c./m?/day 0.032

# 3 (Note) :
L (A): #mEsema (Water vapor transmission rate test limit value ) : < 500 g/m*/day
# A E MM (Oxygen transmission rate test limit value): < 1000 c. c/mz/day
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Test Report

EHEMR T ERAMNA R3]
TAIWAN LAMINATION INDUSTRIES, INC.

BB PR EHILER]ILIE
11 SHIN PEI YUAN RD., CHUNG LI TAIWAN 320-61

X BA FPoof fTHEET  AATARBRRAZARD/Hm. *
(The tested sample / part is marked by an arrow if it’s shown on the photo.)

CT/2018/31480

¥k #p 4 2 (End of Report) **

(AR#ERPFPERIAS L » BABHMAT)
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